
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 









 
[...]
Section 2. Original Photographs (Instructions Page 38) 

Provide original ground level photographs. Indicate with checkmarks that the following 
information is provided. 

☒   At least one original photograph of the new or expanded treatment unit location 

☒   At least two photographs of the existing/proposed point of discharge and as much area 

downstream (photo 1) and upstream (photo 2) as can be captured. If the discharge is to 
an open water body (e.g., lake, bay), the point of discharge should be in the right or left 
edge of each photograph showing the open water and with as much area on each 
respective side of the discharge as can be captured. 

☐   At least one photograph of the existing/proposed effluent disposal site 

☒   A plot plan or map showing the location and direction of each photograph 

Section 3. Buffer Zone Map (Instructions Page 38) 

A. Buffer zone map. Provide a buffer zone map on 8.5 x 11-inch paper with all of the following 
information. The applicant’s property line and the buffer zone line may be distinguished by 
using dashes or symbols and appropriate labels.  

• The applicant's property boundary; 
• The required buffer zone; and 
• Each treatment unit; and 
• The distance from each treatment unit to the property boundaries. 

B. Buffer zone compliance method. Indicate how the buffer zone requirements will be met. 
Check all that apply. 

☒  Ownership 

☐  Restrictive easement 

☐  Nuisance odor control 

☐  Variance 

C. Unsuitable site characteristics. Does the facility comply with the requirements regarding 
unsuitable site characteristic found in 30 TAC § 309.13(a) through (d)? 

☒   Yes ☐   No 

  



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 14 of 17 

DOMESTIC WASTEWATER PERMIT APPLICATION  

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

This form applies to TPDES permit applications only. Complete and attach the Supplemental 
Permit information Form (SPIF) (TCEQ Form 20971). 

Attachment: Attachment A.9 

 

  



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 15 of 17 

WATER QUALITY PERMIT 

PAYMENT SUBMITTAL FORM 

Use this form to submit the Application Fee, if the mailing the payment. 

• Complete items 1 through 5 below. 

• Staple the check or money order in the space provided at the bottom of this document. 

• Do Not mail this form with the application form. 

• Do not mail this form to the same address as the application. 

• Do not submit a copy of the application with this form as it could cause duplicate permit 
entries. 

Mail this form and the check or money order to: 

BY REGULAR U.S. MAIL 

Texas Commission on Environmental Quality 

Financial Administration Division 

Cashier’s Office, MC-214 

P.O. Box 13088 

Austin, Texas 78711-3088 

BY OVERNIGHT/EXPRESS MAIL 

Texas Commission on Environmental Quality 

Financial Administration Division 

Cashier’s Office, MC-214 

12100 Park 35 Circle 

Austin, Texas 78753 

Fee Code: WQP Waste Permit No: Click to enter text. 

1. Check or Money Order Number: Click to enter text. 

2. Check or Money Order Amount: Click to enter text. 

3. Date of Check or Money Order: Click to enter text. 

4. Name on Check or Money Order: Click to enter text. 

5. APPLICATION INFORMATION 

Name of Project or Site: Click to enter text. 

Physical Address of Project or Site: Click to enter text. 

If the check is for more than one application, attach a list which includes the name of each 
Project or Site (RE) and Physical Address, exactly as provided on the application. 

Staple Check or Money Order in This Space 

 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 16 of 17 

ATTACHMENT 1 

INDIVIDUAL INFORMATION 

Section 1. Individual Information (Instructions Page 41) 

Complete this attachment if the facility applicant or co-applicant is an individual. Make 
additional copies of this attachment if both are individuals. 

Prefix (Mr., Ms., Miss): Click to enter text. 

Full legal name (Last Name, First Name, Middle Initial): Click to enter text. 

Driver’s License or State Identification Number: Click to enter text. 

Date of Birth: Click to enter text. 

Mailing Address: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Phone Number: Click to enter text. Fax Number: Click to enter text. 

E-mail Address: Click to enter text. 

CN: Click to enter text. 

  

For Commission Use Only: 

Customer Number: 

Regulated Entity Number: 

Permit Number: 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 17 of 17 

DOMESTIC WASTEWATER PERMIT APPLICATION 
CHECKLIST OF COMMON DEFICIENCIES 

Below is a list of common deficiencies found during the administrative review of domestic 
wastewater permit applications. To ensure the timely processing of this application, please 
review the items below and indicate by checking Yes that each item is complete and in 
accordance applicable rules at 30 TAC Chapters 21, 281, and 305. If an item is not required 
this application, indicate by checking N/A where appropriate. Please do not submit the 
application until the items below have been addressed. 

Core Data Form (TCEQ Form No. 10400) ☒   Yes 

(Required for all application types. Must be completed in its entirety and signed. 
Note: Form may be signed by applicant representative.) 

Correct and Current Industrial Wastewater Permit Application Forms ☒   Yes 

(TCEQ Form Nos. 10053 and 10054. Version dated 6/25/2018 or later.) 

Water Quality Permit Payment Submittal Form (Page 19) ☐   Yes 

(Original payment sent to TCEQ Revenue Section. See instructions for mailing address.) 

7.5 Minute USGS Quadrangle Topographic Map Attached ☒   Yes 

(Full-size map if seeking “New” permit.  
8 ½ x 11 acceptable for Renewals and Amendments) 

Current/Non-Expired, Executed Lease Agreement or Easement ☒   N/A ☐   Yes 

Landowners Map ☐   N/A ☒   Yes 

(See instructions for landowner requirements) 

Things to Know:  
• All the items shown on the map must be labeled. 
• The applicant’s complete property boundaries must be delineated which includes 

boundaries of contiguous property owned by the applicant. 
• The applicant cannot be its own adjacent landowner. You must identify the 

landowners immediately adjacent to their property, regardless of how far they are 
from the actual facility. 

• If the applicant’s property is adjacent to a road, creek, or stream, the landowners 
on the opposite side must be identified. Although the properties are not adjacent to 
applicant’s property boundary, they are considered potentially affected landowners. 
If the adjacent road is a divided highway as identified on the USGS topographic 
map, the applicant does not have to identify the landowners on the opposite side of 
the highway. 

Landowners Cross Reference List ☐   N/A ☒   Yes 

(See instructions for landowner requirements) 

Landowners Labels or USB Drive attached ☐   N/A ☒   Yes 

(See instructions for landowner requirements) 

Original signature per 30 TAC § 305.44 – Blue Ink Preferred ☒   Yes 

(If signature page is not signed by an elected official or principle executive officer,  
a copy of signature authority/delegation letter must be attached) 

Plain Language Summary ☒   Yes 



ADMINISTRATIVE REPORT 

ATTACHMENT LIST 

 

• ATTACHMENT A.1: EPAY VOUCHER 

• ATTACHMENT A.2: TCEQ CORE DATA FORM 

• ATTACHMENT A.3: PLAIN LANGUAGE SUMMARY 

• ATTACHMENT A.4: PUBLIC INVOLVEMENT PLAN FORM 

• ATTACHMENT A.5: USGS TOPOGRAPHIC MAP 

• ATTACHMENT A.6: AFFECTED LANDOWNER MAP & LIST 

• ATTACHMENT A.7: ORIGINAL PHOTOGRAPHS & PHOTOGRAPH PLOT MAP 

• ATTACHMENT A.8: BUFFER ZONE MAP 

• ATTACHMENT A.9: SPIF 

  



 

 

 

 

 

 

 

ATTACHMENT A.1 
 

 

 

  





 

 

 

 

 

 

 

ATTACHMENT A.2 
 

  









 

 

 

 

 

 

 

ATTACHMENT A.3 
 

  



TCEQ-20972 (08/31/2023)  Page 1 of 5 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

PLAIN LANGUAGE SUMMARY FOR TPDES OR 

TLAP PERMIT APPLICATIONS 

Plain Language Summary Template and Instructions for Texas 

Pollutant Discharge Elimination System (TPDES) and Texas 

Land Application (TLAP) Permit Applications 
 

Applicants should use this template to develop a plain language summary as required by 
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may 
modify the template as necessary to accurately describe their facility as long as the summary 
includes the following information: (1) the function of the proposed plant or facility; (2) the 
expected output of the proposed plant or facility; (3) the expected pollutants that may be 
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control 
those pollutants, so that the proposed plant will not have an adverse impact on human health 
or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements.  
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
Domestic WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

City of Manor (CN600632111) proposes to operate East Travis Regional Plant (5. Enter 
Regulated Entity Number here (i.e., RN1########)), a 6 million gallons per day treatment 
facility with an average daily flow of 4,170 gpm and peak flows not anticipated to exceed 
12,470 gpm. The facility will be located at Hibbs Ln approximately 0.82 miles northeast from 
intersection with Hog Eye Rd., in Manor, Travis County, Texas 78653. The City of Manor seeks 
a new permit for this facility.  

Discharges from the facility are expected to contain : 6.0 MGD Effluent flow, 5.0 mg/L TSS, 
5.0 mg/L CBOD5, 2.0 mgN/L Ammonia N, 1.0 mg/L TP. The domestic wastewater will be 
treated by rapid mix basin, which will feed into a four-train treatment system. Each train will 
contain an anaerobic basin, anoxic basin, aeration basin, and secondary clarifier. After which, 
each train will feed into a disc filter and UV disinfector before effluent is discharged. This 
facility will be constructed in three phases (1.5 MGD, 3.0 MGD, and 6.0 MGD). During Phase 1, 
liquid sludge will be hauled to the Wilbarger Wastewater Treatment Plant for processing. 



TCEQ-20972 (08/31/2023)  Page 2 of 5 
Wastewater Individual Permit Application, Plain Language Template 

During Phase 2 and the Ultimate Phase sludge processing will through aerobic digestion, 
thickening, dewatering and then disposed of off site. 
 
  



TCEQ-20972 (08/31/2023)  Page 3 of 5 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 

 
AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

La ciudad de Manor (CN600632111) propone operar la planta regional de tratamiento de 
aguas residuales de East Travis 5. Introduzca el número de entidad regulada aquí (es decir, 
RN1########), una instalación de tratamiento de 6 millones de galones por día con un flujo 
diario promedio de 4,170 GPM y flujos máximos que no sea mas que 12,470 GPM. La 
instalación estará ubicada en Hibbs Ln aproximadamente a 0,82 millas al noreste de la 
intersección con Hog Eye Rd., en Manor, Condado de Travis, Texas 78653. La ciudad de Manor 
solicita un permiso para esta instalación.  

Se espera que las descargas de la instalación contengan 6,0 MGD de flujo de efluente, 5,0 
mg/L de SST, 5,0 mg/L de DBO5, 2,0 mgN/L de N de amoníaco, 1,0 mg/L TP. Las aguas 
residuales domésticas. estará tratado por un tanque mezcla rápida, que alimentará una 
sistema de tratamiento de cuatro trenes. Cada tren contendrá una cuencea anaeróbica, una 
cuenca de aireación y una tanque de sedimentación. Después, cada tren alimentará un filtro y 
desinfección con luz ultravioleta antes de descargar el efluente. Esta instalación se construirá 
en tres fases (1,5 MGD, 3,0 MGD y 6.0 MGD). Durante la Fase 1, los lodos liquidos se 
transportarán a la planta de tratamiento de aguas residuales de Wilbarger para su 
procesamiento. Durante Fase 2 y la Fase Final, el procesamiento de lodos se estara tratado 
mediante digestión aeróbica, espesamiento, deshidratación y eliminación de sólidos fuera del 
lugar. 
  



TCEQ-20972 (08/31/2023)  Page 4 of 5 
Wastewater Individual Permit Application, Plain Language Template 

INSTRUCTIONS 

1. Enter the name of applicant in this section. The applicant name should match the 
name associated with the customer number. 

2. Enter the Customer Number in this section. Each Individual or Organization is issued a 
unique 11-digit identification number called a CN (e.g. CN123456789). 

3. Choose “operates” in this section for existing facility applications or choose “proposes 
to operate” for new facility applications.  

4. Enter the name of the facility in this section. The facility name should match the name 
associated with the regulated entity number.  

5. Enter the Regulated Entity number in this section. Each site location is issued a unique 
11-digit identification number called an RN (e.g. RN123456789). 

6. Choose the appropriate article (a or an) to complete the sentence.  

7. Enter a description of the facility in this section. For example: steam electric generating 
facility, nitrogenous fertilizer manufacturing facility, etc.  

8. Choose “is” for an existing facility or “will be” for a new facility. 

9. Enter the location of the facility in this section. 

10. Enter the City nearest the facility in this section. 

11. Enter the County nearest the facility in this section. 

12. Enter the zip code for the facility address in this section. 

13. Enter a summary of the application request in this section. For example: renewal to 
discharge 25,000 gallons per day of treated domestic wastewater, new application to 
discharge process wastewater and stormwater on an intermittent and flow-variable 
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than 
one outfall is included in the application, provide applicable information for each 
individual outfall. 

14. List all pollutants expected in the discharge from this facility in this section. If 
applicable, refer to the pollutants from any federal numeric effluent limitations that 
apply to your facility.  

15. Enter the discharge types from your facility in this section (e.g., stormwater, process 
wastewater, once through cooling water, etc.) 

16. Choose the appropriate verb tense to complete the sentence.  

17. Enter a description of the wastewater treatment used at your facility. Include a 
description of each process, starting with initial treatment and finishing with the 
[...]
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
There are currently no structures or buildings on the property. 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
This property was purchased by the City of Manor for the purpose of this project. There is 
no architect or builder associated with this property as there are no structures on the 
property.  

 



Photo 1: View to Proposed Plant Location, from South 

 



Photo 2: View of Outfall Looking Downstream 

 



Photo 3: View of Outfall Looking Upstream 

 



 

 

 

 

 

 

 

ATTACHMENT A.8 

  



W
ILBAR

G
ERC

R
E
E
K

1

BU
FF

ER
 Z

O
N

E 
M

AP

CITY OF MANOR
98.28 AC.

PROP ID: 738185

AutoCAD SHX Text
150' BUFFER ZONE

AutoCAD SHX Text
150'

AutoCAD SHX Text
150'

AutoCAD SHX Text
150'

AutoCAD SHX Text
150'

AutoCAD SHX Text
150' BUFFER ZONE

AutoCAD SHX Text
150'

AutoCAD SHX Text
150' BUFFER ZONE

AutoCAD SHX Text
820'

AutoCAD SHX Text
443'

AutoCAD SHX Text
470'

AutoCAD SHX Text
406'

AutoCAD SHX Text
628'

AutoCAD SHX Text
540'

AutoCAD SHX Text
407'

AutoCAD SHX Text
413'

AutoCAD SHX Text
1596'

AutoCAD SHX Text
1557'

AutoCAD SHX Text
1733'

AutoCAD SHX Text
838'

AutoCAD SHX Text
334'

AutoCAD SHX Text
773'

AutoCAD SHX Text
1689'

AutoCAD SHX Text
HIBBS LANE

AutoCAD SHX Text
30'x320' Aeration Basins 

AutoCAD SHX Text
70'x80' Headworks 

AutoCAD SHX Text
12'x35' Rapid Mix 

AutoCAD SHX Text
30'

AutoCAD SHX Text
30'x85' Anoxic Basin 

AutoCAD SHX Text
30'x40' Anaerobic Basin 

AutoCAD SHX Text
30' Gravity Thickeners 

AutoCAD SHX Text
70' Aerobic Sludge Digesters

AutoCAD SHX Text
9'x9' Filters

AutoCAD SHX Text
2'x10' Ultraviolet Disinfection

AutoCAD SHX Text
85'x85' Secondary Clarifier

AutoCAD SHX Text
36' Sludge Storage

AutoCAD SHX Text
PROPOSED PHASING LEGEND

AutoCAD SHX Text
16619

AutoCAD SHX Text
1/13/25

AutoCAD SHX Text
PROJECT NUMBER

AutoCAD SHX Text
DATE

AutoCAD SHX Text
SHEET NUMBER

AutoCAD SHX Text
EAST TRAVIS REGIONAL WASTEWATER TREATMENT PLANT PERMIT

AutoCAD SHX Text
PHASE 1 UNIT LAYOUT

AutoCAD SHX Text
PHASE 2 UNIT LAYOUT

AutoCAD SHX Text
ULTIMATE UNIT LAYOUT

AutoCAD SHX Text
SCALE: 1"=300'



 

 

 

 

 

 

 

ATTACHMENT A.9 
 



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: City of Manor 

Permit No. WQ00 Click here to enter text. EPA ID No. TX D990708422 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
The project site can best be described as approximately 0.82 miles northeast of Hibbs Lane, 
Manor TX 78653 in Travis County. With the coordinates of 30.31254°, -97.4657°   

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr 

First and Last Name: Matthew Woodard 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: Director of Public Works 

Mailing Address: P.O. Boc 387 

City, State, Zip Code: Manor, TX 78653 

Phone No.: 512-272-555 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: mwoodard@manortx.gov 

2. List the county in which the facility is located: Travis 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
This property is owned by the City of Manor, Texas, which is the same entity as the permit 
applicant. 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

The initial effluent discharge point will be directly into Wilbarger Creek (SegID: 1434D), just 
downstream of where the Cottonwood Creek joins the Wilbarger Creek. From this point, the 
effluent discharge route follows the Wilbarger Creek route as it flows downstream to the 
east along the north end of the project property.  

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☒   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☒   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
Approximately 25 acres will be directly impacted by construction work involved in this 
project. There are no known caves or other karst features within the construction zone.   

2. Describe existing disturbances, vegetation, and land use:  
The property on which the project site is located is approximately 96 acres of undeveloped 
rural land. Currently, a majority of the property is unmaintained grass with some sparse 
trees along the edges. The land in the immediate surrounding area is either undeveloped, 
or agricultural use.  

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
There are currently no structures or buildings on the property. 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
This property was purchased by the City of Manor for the purpose of this project. There is 
no architect or builder associated with this property as there are no structures on the 
property.  

 



EAST TRAVIS REGIONAL WASTEWATER
TREATMENT PLANT BOUNDARY

EAST TRAVIS REGIONAL WASTEWATER
TREATMENT PLANT PROPERTY BOUNDARY

1-MILE RADIUS

DISCHARGE POINT

USGS TOPOGRAPHIC MAP 1

3-STREAM MILE
DISCHARGE ROUTE

AutoCAD SHX Text
PROJECT NUMBER

AutoCAD SHX Text
DATE

AutoCAD SHX Text
SHEET NUMBER

AutoCAD SHX Text
EAST TRAVIS REGIONAL WASTEWATER TREATMENT PLANT PERMIT

AutoCAD SHX Text
16619

AutoCAD SHX Text
1/10/25

AutoCAD SHX Text
SCALE:1"=5000'



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 67 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
TECHNICAL REPORT 1.0 

For any questions about this form, please contact the Domestic Wastewater Permitting Team 
at 512-239-4671. 

The following information is required for all renewal, new, and amendment applications. 

Section 1. Permitted or Proposed Flows (Instructions Page 42) 

A. Existing/Interim I Phase 

Design Flow (MGD): 1.5 

2-Hr Peak Flow (MGD): 4.5 

Estimated construction start date: May 2033 

Estimated waste disposal start date: May 2035 

B. Interim II Phase 

Design Flow (MGD): 3.0 

2-Hr Peak Flow (MGD): 9.0 

Estimated construction start date: May 2043 

Estimated waste disposal start date: May 2045 

C. Final Phase 

Design Flow (MGD): 6.0 

2-Hr Peak Flow (MGD): 18.0 

Estimated construction start date: May 2053 

Estimated waste disposal start date: May 2055 

D. Current Operating Phase 

Provide the startup date of the facility: TBD 

Section 2. Treatment Process (Instructions Page 42) 

A. Current Operating Phase 

Provide a detailed description of the treatment process. Include the type of treatment 
plant, mode of operation, and all treatment units. Start with the plant’s head works and 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 67 

finish with the point of discharge. Include all sludge processing and drying units. If more 
than one phase exists or is proposed, a description of each phase must be provided.  

The East Travis Wastewater Treatment Plant (WWTP) is a new facility designed for 

phased implementation.  

Phase 1:  

Headworks: Includes an automatic bar screen and a grit chamber for solids and 

debris removal. 

Rapid Mix Basin: Receives all return activated sludge (RAS) from secondary clarifiers 

and combines with the incoming flow for mixing before biological treatment. 

Biological Treatment – A2/O Process: Includes an anaerobic zone to promote 

phosphorus release, an anoxic zone to facilitate denitrification, and an aeration zone 

for nitrification and organic matter removal.  

Secondary Clarification: Settles solids, with RAS returned to the rapid mix basin. 

Waste activated sludge (WAS) is sent to the Wilbarger WWTP (RN101610228) for 

further treatment. 

Tertiary Treatment: Includes disc filtration for additional solids removal and in-line 

UV disinfection.  

Phase 2: 

Phase 2 involves the addition of another treatment train, including A2/O basins, a 

secondary clarifier, and additional filtration and UV disinfection units to handle 

increased capacity. Phase 2 also includes the addition of a gravity thickener and 

aerobic sludge digestors for on-site sludge stabilization. 

Ultimate Phase: 

The ultimate phase includes the addition of treatment units outlined in Phase 1 and 

2 to accommodate increasing capacity. See Attachments T.A, T.B, and T.C for 

detailed design calculations.   

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions 
(length, width, depth) of each treatment unit, accounting for all phases of operation. 

Table 1.0(1) - Treatment Units 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

Phase 1, 1.5 MGD 

Headworks Building (Bar 
Screens and Grit Chamber) 

1 80’ x 70’ x 12’ 

Rapid Mix Basin 1 35’ x 12’ x 16’ 

Anaerobic Basin 1 40’ x 30’ x 16’ 

Anoxic Basin 1 85’ x 30’ x 16’ 

Aeration Basin 1 320’ x 30’ x 16’ 

Secondary Clarifier 1 85’ Diameter, 16’ Depth 

Disc Filters 3 20’ x 20’ x 6.5’ 

Sludge Holding Basin 1 36’ Diameter, 16’ Depth 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 67 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

Phase 2, 3.0 MGD 

Headworks Building (Bar 
Screens and Grit Chamber) 

1 80’ x 70’ x 12’ 

Rapid Mix Basin 1 35’ x 12’ x 16’ 

Anaerobic Basin 2 40’ x 30’ x 16’ 

Anoxic Basin 2 85’ x 30’ x 16’ 

Aeration Basin 2 320’ x 30’ x 16’ 

Secondary Clarifier 2 85’ Diameter, 16’ Depth 

Disc Filters 6 20’ x 20’ x 6.5’ 

Gravity Thickener 1 30’ Diameter, 10’ Depth 

Aerobic Sludge Digester 2 70’ Diameter, 16’ Depth 

Ultimate Phase, 6.0 MGD 

Headworks Building (Bar 
Screens and Grit Chamber) 

2 80’ x 70’ x 12’ 

Rapid Mix Basin 1 35’ x 12’ x 16’ 

Anaerobic Basin 4 40’ x 30’ x 16’ 

Anoxic Basin 4 85’ x 30’ x 16’ 

Aeration Basin 4 320’ x 30’ x 16’ 

Secondary Clarifier 4 85’ Diameter, 16’ Depth 

Disc Filters 10 20’ x 20’ x 6.5’ 

Gravity Thickener 2 30’ Diameter, 10’ Depth 

Aerobic Sludge Digester 4 70’ Diameter, 16’ Depth 

C. Process Flow Diagram 

Provide flow diagrams for the existing facilities and each proposed phase of construction.  

Attachment: See Attachment T.1 for Process Flow Diagrams 

Section 3. Site Information and Drawing (Instructions Page 43) 

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable. 

• Latitude: 97.4639099°W 

• Longitude: 30.3171075°N 

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. 

• Latitude: N/A 

• Longitude: N/A 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 67 

• The boundaries of the area served by the treatment facility; 

• If land disposal of effluent, the boundaries of the disposal site and all storage/holding 
ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site. 

Attachment: See Attachment T.2 for the site drawing.  
Provide the name and a description of the area served by the treatment facility. 

The East Travis Regional Wastewater Treatment Plant will serve the east portion of 
Travis County. 

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples. 

Collection System Information 

Collection System Name Owner Name Owner Type Population Served 

Manor Wastewater 
Collection System 

City of Manor Publicly Owned 20,209 

  Choose an item.  

  Choose an item.  

  Choose an item.  

Section 4. Unbuilt Phases (Instructions Page 44) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

☐   Yes ☒   No 

If yes, does the existing permit contain a phase that has not been constructed within five 
years of being authorized by the TCEQ? 

☐   Yes ☐   No 

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommending denial of the unbuilt phase or phases. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 67 

Click to enter text. 

Section 5. Closure Plans (Instructions Page 44) 

Have any treatment units been taken out of service permanently, or will any units be taken 
out of service in the next five years? 

☐   Yes ☒   No 

If yes, was a closure plan submitted to the TCEQ? 

☐   Yes ☐   No 

If yes, provide a brief description of the closure and the date of plan approval. 

Click to enter text. 

Section 6. Permit Specific Requirements (Instructions Page 44) 
[...]
WAS Loading = 4,696 lb/d Surface Loading Rate Maximum (gpd/sf) = 800

Desired Retention Time = 1.0 days Metcalf and Eddy Criteria

Thickened Solids Concentration = 2.0% Solids Loading Rate Minimum (lb/sf-d) = 4

Thickened Solids Concentration = 20,000 mg/l Solids Loading Rate Maximum (lb/sf-d) = 8

Number of Thickeners = 1 Manufacturer Recommendations

Solids Loading Rate (lb/d-sf) = 7

TCEQ:

Required Maximum Surface Area per Thickener = 

(Solids Loading in gpd/sf) / Number of Thickeners / (Min Surface 

Loading Rate) = 94 sf

Maximum Diameter = (2) (SQRT (Surface Area / PI) = 11 ft

Required Minimum Surface Area per Thickener = 

(Solids Loading in gpd/sf) / Number of Thickeners / (Max Surface 

Loading Rate) = 47 sf

Minimum Diameter = (2) (SQRT (Surface Area / PI) = 8 ft

Metcalf and Eddy:

Required Maximum Surface Area per Thickener = 

(Solids Loading in lb/sf) / Number of Thickeners / (Min Surface Loading 

Rate) = 1174 sf

Maximum Diameter = (2) (SQRT (Surface Area / PI) = 39 ft

Required Minimum Surface Area per Thickener = 

(Solids Loading in lb/sf) / Number of Thickeners / (Max Surface Loading 

Rate) = 587 sf

Minimum Diameter = (2) (SQRT (Surface Area / PI) = 27 ft

Manufacturer:

Required Surface Area per Thickener = (Solids Loading) / Number of Thickeners / (Solids Loading Rate) = 671

Required Diameter = (2) (SQRT (Surface Area / PI) = 29 ft

Selected:

Selected Diameter = 30 ft

Surface Loading Rate = (Solids Loading in gpd)/ Number of Thickeners / (Surface Area) = 53 gpd/sf

Meets TCEQ Requirements = WARNING

*To meet the manufacturer and Metcalf and Eddy's recommended solids loading rate, the surface loading rate falls below the TCEQ range of 400 to 800 gallons per day.

Solids Loading Rate = (Solids Loading in lb/d) / Number of Thickeners / (Surface Area) = 7 lb/sf-d

Meets Metcalf and Eddy Requirements = OK

Required Volume per Thickener = (Desired Retention Time) (Solids Loading) / (Number of Thickeners) = 37,536 gal

Required Depth of Thickener = (Required Volume in cf) / (Surface Area) = 7 ft

Selected Depth of Thickener = 10 ft

Provided Volume per Thickener = (Surface Area) (Depth) = 52,873 gal

Thickener Underflow Rate = (WAS Flow Rate) (WAS Solids Conc) / (Thickened Solids Conc) = 22,522 gpd

Final Dimensions = 30' Diameter x 10' Deep

Aerobic Sludge Digestion

E Travis WWTP Design Calculations (Final).xlsx Page 21 1/10/2025



Number of Digester Basins = 2 TCEQ Criteria

Depth of Digester = 16 ft Min. Sludge Retention Time (d) = 40

Thickener Underflow Rate = 22,522 gpd Max. Solids Concentration used to Calc Total Detention Time (%) = 2%

Volatile Solids = 5,524 lb/day Min. Volatile Solids Loading Rate (lbs/1000 cf-d) = 100

Max. Volatile Solids Loading Rate (lbs/1000 cf-d) = 200

Total Required Digester Volume = (Min. SRT) (Thickener Underflow Rate) = 900,864 gal

 = 120,436 cf

Required Surface Area of Each Digester = (Total Required Digester Volume) / (Depth) (Number of Digester Basins) = 3,764 sf

Required Digester Diameter = (2) (SQRT (Surface Area / PI) = 69 ft

Selected Digester Diameter = 70 ft

Total Provided Volume = ((PI) (Depth) ((Selected Diameter) / 2)^2) (Number of Digester Basins) = 123,150 cf

 = 921,165 gal

Volatile Solids Loading Rate = 45 lbs/1000 cf-d

Meets TCEQ Requirements = WARNING

*To meet the minimum required time for SRT, the organic loading rate falls below the TCEQ range of 100 to 200 lbs of volatile solids per 1,000 cubic feet per day.

Final Dimensions = 70' Diameter x 16' Deep

E Travis WWTP Design Calculations (Final).xlsx Page 22 1/10/2025



Attachment T.6b) Ph 2 - A2/O Sizing

Average Design Flow = 3.0 MGD

Average Design Flow = 11,364 m
3
/ day

Influent BOD5 = 300 mg/l

Influent TSS = 270 mg/l

Aeration Basin Sizing: 

θ´c Solids Retention Time for Nitrification Combined System = 9.3 days

Heterotroph Yield = 0.4 g VSS / g COD

Inf COD = 480 g COD/ m
3

Eff COD = 2 g COD/ m
3

Heterotroph Decay Rate = 0.12 /day

Non-Degradable Heterotroph Fraction = 0.2 gVSS/gVSS

Fraction Influent Inert Biomass = 0.2 gVSS/gVSS

Assumed VSS / TSS Ratio = 0.7 g VSS / g TSS

Assumed MLVSS = 3,600 g VSS/ m
3

COD / VSS Ratio = 1.42 g COD / g VSS

VSS / N Ratio = 0.12 g VSS / g N

Influent TKN = 78.6 g N/ m
3

Eff Soluble N = 7 g N/ m
3

Nitrifier Yield = 0.12 g VSS / g N

Nitrifier Decay Rate = 0.08 /day

Non-Degradable Nitrifier Fraction = 0.2 gVSS/gVSS

Ratio of O2/NO3-N Produced = 4.57 gO2/gNO3-N

Production of Active Heterotrophic Biomass = (Flow)(Yield)((Inf COD) - (Eff COD))/(1+(Decay Rate)(Solids Retention Time)) = 1.03E+06 gVSS/day

Prod Non-Deg Heterotrophic Biomass = (Prod of Active Heterotrophic Biomass)(Non-Degradable Fraction)(Decay Rate)(Solids Retention Time) = 2.29E+05 gVSS/day

Prod of Non-Inert Heterotrophic Biomass = P(Active Heterotrophic Biomass) + P(Non-Degradable Heterotrophic Biomass) = 1.26E+06 gVSS/day

Estimated Production of NO3-N = TKN - Eff Soluble N - ((Ratio of VSS/N)Production Non-Inert Hetrotrophic Biomass/Flow) = 58.3 gNO3-N/m
3

Estimated Production of Active Nitrifier Biomass = (Flow)(Yield)(Estimated Production of NO3-N)/(1+(Decay Rate)(Solids Retention Time)) = 4.56E+04 gVSS/day

Estimated Production of Non-Deg Nitrifier Biomass = Fraction) = 6.78E+03 gVSS/day

Prod of Non-Inert Heterotrophic and Nitrifier Biomass = 

P(Active Heterotrophic Biomass) + P(Non-Degradable Heterotrophic Biomass) + P(Active Nitrifier 

Biomass) + P(Non-Deg Nitrifiers) = 1.31E+06 gVSS/day

Re-estimated Production of NO3-N = TKN - Eff Soluble N - ((Ratio of VSS/N)Production Non-Inert Hetrotrophic and Nitrifier Biomass/Flow) = 57.8 gNO3-N/m
3

% Difference to Estimate = (Re-estimated Production of NO3-N / Estimated Production of NO3-N) = 99%

Less than 5% Difference = OK

Production of Active Nitrifier Biomass = (Flow)(Yield)(Production of NO3-N)/(1+(Decay Rate)(Solids Retention Time)) = 4.52E+04 gVSS/day

Production of Non-Deg Nitrifier Biomass = (Production of Active Nitrifier Biomass)(Decay Rate)(Solids Retention Time)(Non-Deg Fraction) = 6.72E+03 gVSS/day

Prod of Inert Biomass = (Flow)(Influent Inert Solids) = 4.30E+05 gVSS/day

Production of Total Biomass = 

P(Active Heterotrophic Biomass) + P(Non-Degradable Heterotrophic Biomass) + P(Active Nitrifier 

Biomass) + P(Non-Deg Nitrifiers) + P(Inert Biomass) = 1.74E+06 gVSS/day



Required Aeration Volume = (Production of Total Biomass)(Solids Retention Time) / (MLVSS) = 4,488.33      m
3

Required Aeration Volume =  = 1,184,918 gal

Aeration Volume met by using TCEQ Organic Loading Rate Calculation = OK

Oxygen Required for Heterotophs = ((Flow)(Inf - Eff COD)) - ((Ratio of COD/VSS)(Production of Active & Non-Deg Biomass)) = 3.65E+06 gO2/day

Oxygen Required for Nitrifiers = (Flow)(NO3-N Produced)(Ratio of O2/NO3-N Produced) = 3.00E+06 gO2/day

Total Oxygen Required = Oxygen Required for Heterotrophs + Oxygen Required for Nitrifiers = 6.65E+06 gO2/day

Oxygen Required =  = 14,656 lbO2/day

Clarifier Flow Rate Calculations: 

Assumed Effluent VSS = 10 g VSS/ m
3

WAS and RAS VSS = 12,000 g VSS/ m
3

Effluent Flow Rate = ((Total Production of Biomass - Influent Flow) Waste VSS) / (Effluent VSS - Waste VSS) = 11,228 m
3
/d

Effluent Flow Rate =  = 2.96 MGD

Waste Flow Rate = Influent Flow - Effluent Flow = 135 m
3
/d

Waste Flow Rate =  = 0.0358 MGD

Return Flow Rate = ((Waste Flow)(Waste VSS) - (Influent Flow)(MLVSS) / (MLVSS - Return VSS) = 4,677 m
3
/d

 = 1.2346 MGD

RAS Return Ratio = (Return Flow Rate / Influent Flow Rate) = 0.41

Metcalf and Eddy Suggested Range = 0.25 - 1.00

Anoxic Basin Sizing: 

Assumed Effluent NO3-N = 12 gNO3-N/m
3

Heterotroph Yield (Anoxic) = 0.4 g VSS / g COD

Heterotroph Decay Rate (Anoxic) = 0.05 /day

Internal Recycle Ratio = (NO3-N)Produced / (NO3-N)Eff - 1 - R = 3.4

Metcalf and Eddy Suggested Range = 1.0 - 4.0 OK

Internal Recycle Flow Rate = Internal Recycle Ratio * Influent Flow Rate = 10.20 MGD

Internal Recycle Flow Rate =  = 38,652 m
3
/d

Required (NO3-N) Removal = (QR+QIR)(Effluent NO3-N) = 5.20E+05 gNO3-N/d

XaOC = (SRT/HRT) ((Yield (Inf COD - Eff COD))/(1+ (Decay Rate)(SRT))) = 12292 gVSS/m
3

rbCOD/COD =  = 0.3

Food to Microorganism Ratio = (Influent Flow)(Influent COD Conc) / (Anoxic Volume)(XaOC) = 0.40

 Anoxic Volume = 25% (Aerobic Volume) = 1,122 m
3

Anoxic Volume =  = 296,229 gal

Specific Denitrification Rate (SDNR) = From Figure 8-31 from Metcalf and Eddy = 0.07 gNO3-N/gVSS-d

Predicted NO3-N Removal = (Anoxic Volume)(XaOC)(SDNR) = 9.65E+05 gNO3-N/d

% Difference = (Predicted NO3-N Removal) / (Required NO3-N Removal) = 186%

> 110% = OK

Anoxic Volume Met by using 2.5 hr Retention Time Calculation = OK



Anaerobic Basin F/M Calculations: 

Heterotroph Yield (Anaerobic) = 0.2 g VSS / g COD

Heterotroph Decay Rate (Anaerobic) = 0.04 /day

Anaerobic Volume = Calculated in Attachment 6a Using 1.5 hour retention time  1087 m
3

XaOC = (SRT/HRT) ((Yield (Inf COD))/(1+ (Decay Rate)(SRT))) = 6801 gVSS/m
3

Food to Microorganism Ratio = (Influent Flow)(Influent COD Conc) / (Anoxic Volume)(XaOC) = 1.04



Calculated:

TSS = 284 mg/l

Entered: Projected TSS = 270 mg/l

Flow = 3.00 MGD Check = 5%

COD = 575 mg/l OK

TKN = 78.6 mg/l

TP = 8.0 mg/l CBOD5 = 299.9 mg/l

NH3-N = 55 mg/l Projected CBOD5 = 300 mg/l

Nitrite = 0.5 mg/l Check = 0%

Nitrate = 0.5 mg/l OK

Ortho-Phosphate = 6.4 mg/l

Stored Poly-P = 0 mg/l

Quantity = 1 Quantity = 2

Volume = 50,266 gal Volume = 143,616 gal

Tank Depth = 16 ft Tank Depth = 16 ft

Quantity = 2 Quantity = 2

Volume = 305,184 gal Volume = 1,148,928 gal

Tank Depth = 16 ft Tank Depth = 16 ft

IR Recycle Flow = 5.63 MGD

DO Setpoint = 3.00

Quantity = 2 Backwash Rate = 0.02

Surface Area = 5,675 sf

Tank Depth = 16.0 ft

Feed Point = 4.0 ft

RAS Flow = 0.40 MGD

WAS Flow = 0.040 MGD

Attachment T.6c) GPS-x Modeling Inputs and Results - Phase 2

Model Layout

Model Inputs

Raw Influent Characteristics:

Anaerobic Basins:

Anoxic Basins: Aeration Basins:

Rapid Mix Basin:

Filters:Secondary Clarifiers:



Quantity = 1 Quantity = 2

Surface Area = 707 sf Volume = 460,583 gal

Depth = 10 ft Depth = 16 ft

Underflow = 0.0225 MGD

Removal Efficiency = 0.9

Underflow Solids = 25,000 mg/l

Removal Efficiency = 0.95

Effluent

Flow MGD(US) 3.00

TSS mg/L 2.33

VSS mg/L 1.50

cBOD5 mg/L 2.69

COD mg/L 33.55

Ammonia N mgN/L 0.44

Nitrite N mgN/L 0.40

Nitrate N mgN/L 23.02

TKN mgN/L 2.76

TN mgN/L 26.18

Soluble PO4-P mgP/L 0.12

TP mgP/L 0.51

Total Alkalinity mgCaCO3/L 49.37

pH - 7.00

DO mgO2/L 3.00

Model Results

Dewatering Screw Press:

Aerobic Digester:Gravity Thickener:



 

 

 

 

 

 

 

ATTACHMENT T.7 

 

  



Design Type: A2/O Plant Location: Manor

Phase: Ultimate Latitude: 97.4639099°W

Design Flow: 6.0 MGD Longitude: 30.3171075°N

Design Flow : 4170 gpm Elevation: 444 AMSL

Peak Factor: 3

- Historical data from the Cottonwood WWTP (in same service area) has peaking factors less than 3.

2-Hour Peak Flow 12470 gpm

Design Parameters

Influent Waste Characterization Waste Loading

BOD5 Concentration  =  300 mg/l CBOD5  Loading =  15,012 lb/d

TSS Concentration = 270 mg/l TSS Loading = 13,511 lb/d

(NH3-N)0 Concentration = 55 mg/l NH3-N Loading = 2,752 lb/d

(NO2
-
/NO3

-
)o  Concentration = 1 NO2

-
/NO3

-
 Loading = 50 lb/d

Organic N = 23.6 Organic N Loading = 1,180 lb/d

P Concentration = 8.0 mg/l P Loading = 400 lb/d

Effluent Parameter Set Required Removal Efficiencies

BOD5 Concentration (Daily Ave.) =  5 mg/l CBOD5 = 98.33%

TSS Concentration (Daily Ave.) = 5 mg/l TSS = 98.15%

(NH3-N)e Concentration (Daily Ave.) = 2 mg/l NH3-N = 96.36%

(NO2
-
/NO3

-
)e  Concentration = 1.05 NO2

-
/NO3

-
-5.00%

Organic N = 3.85 Organic N = 83.67%

P Concentration (Daily Ave.)= 1 P = 87.50%

pH  =  6.0-9.0

D.O. = 6 mg/l

Attachment T.7a) Design Calculations For

East Travis Regional Wastewater Treatment Plant Ultimate Phase - 6.0 MGD

E Travis WWTP Design Calculations (Final).xlsx Page 28 1/10/2025



Rapid Mix Basin

Length = 35 ft

Width = 12 ft

Depth = 16 ft

Provided Volume = 50,266 gal

Retention Time = 0.14 hrs

Final Dimensions = 35' Long x 12' Wide x 16' Deep

Anaerobic Basins

Design Flow (Influent Flow + RAS) = 8.5 MGD Design Detention Time = 1.5 hr

Design Flow = 352,887 gal/hr

Number of Basins = 4 Selected Anaerobic Basin Dimensions

Detention Volume @ Detention Time = 529,330 gal  Width = 30.0 ft

Detention Volume @ Detention Time = 70,766 cuft Depth = 16.0 ft

Detention Volume @ Detention Time per Basin = 17,692 cuft Length = 40.0 ft

Width of Aeration = 30 ft Provided Volume per Basin = 19,200 cuft

Depth = 16 ft Supplied Detention Time = 1.63 hr

 Required Length = 36.9 ft Check = OK

Food to Microorganism Ratio = 1.04 - Calculations are provided in Attachment T.7b

Final Dimensions = 40' Long x 30' Wide x 12' Deep

E Travis WWTP Design Calculations (Final).xlsx Page 29 1/10/2025



Anoxic Basin (Rapid Mix)

Design Flow (Influent Flow + RAS + IR) = 28.10 (MGD)

Number of Basins = 4

Water Depth Avg. = 16 ft Basin Width = 30 ft

IR Ratio = 3.3 Required Length = 81.5 ft

Required Anoxic Detention Time = 1 hours Selected Length = 85 ft

Required Volume per Basin = 292,746 gal Provided Volume per Basin = 305,184 gal

Required Volume per Basin = 39,137 cf Check = OK hours

Food to Microorganism Ratio = 0.40 - Calculations are provided in Attachment T.7b

Final Dimensions = 115' Long x 30' Wide x 12' Deep

Aeration TCEQ Criteria

Flow (Wet Weather 30 Day ave.) = 6.0 (MGD) Minimum Depth (ft) = 8

Peak Flow  = 18.0 (MGD) Minimum Freeboard (in) = 18

RAS Return Ratio = 0.41 Max. Organic Loading (lb BOD5/d/1000ft^3) = 35

BOD Loading to Aeration  = 300 (mg/l)

Water Depth Avg. = 16 (ft)

Number of Basins = 4

Total Organic Loading = (BOD Loading)(Flow)(8.34) = 21,190 lb/d

Organic Loading (per basin) = (BOD Loading)(Flow)(8.34) / No. Trains = 5,298 lb/d

Required Aeration Volume (per basin)= ((Organic Loading)(1000 ft^3))/Max Org. Load) / No. Trains = 151,358 ft^3

Required Surface Area (per basin) = (Required Aeration Volume) / (Depth) = 9,460 ft^2

Aeration Basin Width = (Width of Clarifier Section) = 30 ft

Required Aeration Basin Length = (Surface Area/Width) = 315.3 ft

Provided Aeration Basin Length = 320.0 ft

Final Dimensions = 320' Long x 30' Wide x 12' Deep 

E Travis WWTP Design Calculations (Final).xlsx Page 30 1/10/2025



Aeration
Design/Provided Aeration Volume per Basin = 153,600 ft^3

Design/Provided Aeration Volume per Basin = 1,148,928 gal

Organic Loading at Proposed Design = (Organic Loading)/(Length)(Width)(Depth)/(1000) = 34.49 lb/d/1000ft^3

Equal or Less Than TCEQ Criteria = OK

Total Provided Aeration Volume = (Aeration Volume per Basin) (Number of Basins) = 4,595,712 gal

Hydraulic Retention Time = (Aeration Volume)/(Avg Flow+RAS Flow) = 13.02 hours

MLSS = 4,500 mg/l

MLVSS = 0.8 MLSS = 3,600 mg/l

F/M Ratio = (Flow)(BOD Conc.)/(Vol Aer)(MLVSS) = 0.11

For Single Stage Nitrification between  0.10 and 0.25 = OK

RAS & WAS

60 Minute Set 300 ml

RVSS (RAS VSS) = 12,000 mg/l

WAS = 0.038 MGD

Approximate MCRT = (Vol Aer)(MLVSS)/(WAS)(RVSS) = 36.73 d

TCEQ 217 Airflow Requirements

1SCFM = 0.01725 lb/O2

Fine Bubble Diffuser Efficiency per Foot = 2%

Submergance Depth = 8 ft

O2R = 1.5 (BODu) + 4.3 (NH3-N) / BODu 2.27 lb O2/lb BOD

Clean Water Oxygen Transfer Efficiency (clear water ) = (Fine Bubble Diffuser Eff./ft.)(Submergance Depth) = 16.00%

Wastewater Oxygen Transfer Efficiency (WOTE) = (0.45)(Clean WOTE) = 7.20%

Diffuser Submergence Correction Factors (DCF) = 1.82

Required Air Flow (RAF) = (DCF*(PPD BOD5)*(O2R))/(WOTE*0.23*0.075*1440) 34,645 SCFM

TCEQ Mixing Requirements

Air requirements for mixing must be greater than or equal to 0.12 scfm per square foot for a fine bubble diffuser

SCFM / SF = 3.61

Check (Air Supplied must exceed Mixing Air Required) = OK

Aeration Equipment

Air Flow per Diffuser 18 scfm

Number of Diffusers Required = (Required Air Flow)/(Air Flow per Diffuser) = 1925

E Travis WWTP Design Calculations (Final).xlsx Page 31 1/10/2025



Secondary Clarifier
Deisgn Flow (Avg Flow + RAS) = 8.5 (MGD) TCEQ Criteria
[...]
Number of Lamps Required = (Flow Rate @ Peak) / (Flow  Rate per Lamp) = 217

*Based on the Evoqua ETS-UV UVLW-30800-24 In-Line UV Model

Number of Lamps per Unit = 30

Number of Active Units Required = (Number of Lamps Required)/(Number of Lamps per Unit) = 8

Total Number of Units Required = (Number of Active Units Required + 1 Standby Unit = 9

Number of In-Line UV Units = 9 Total (8 Active and 1 Standby)

E Travis WWTP Design Calculations (Final).xlsx Page 34 1/10/2025



Gravity Thickener TCEQ Criteria

Surface Loading Rate Minimum (gpd/sf) = 400

WAS Flow = 75,072 gpd Surface Loading Rate Maximum (gpd/sf) = 800

WAS Loading = 9,392 lb/d Metcalf and Eddy Criteria

Desired Retention Time = 1.0 days Solids Loading Rate Minimum (lb/sf-d) = 4

Thickened Solids Concentration = 2.0% Solids Loading Rate Maximum (lb/sf-d) = 8

Thickened Solids Concentration = 20,000 mg/l Manufacturer Recommendations

Number of Thickeners = 2 Solids Loading Rate (lb/d-sf) = 7

TCEQ:

Required Maximum Surface Area per Thickener = 

(Solids Loading in gpd/sf) / Number of Thickeners / (Min Surface 

Loading Rate) = 94 sf

Maximum Diameter = (2) (SQRT (Surface Area / PI) = 11 ft

Required Minimum Surface Area per Thickener = 

(Solids Loading in gpd/sf) / Number of Thickeners / (Max Surface 

Loading Rate) = 94 sf

Minimum Diameter = (2) (SQRT (Surface Area / PI) = 11 ft

Metcalf and Eddy:

Required Maximum Surface Area per Thickener = 

(Solids Loading in lb/sf) / Number of Thickeners / (Min Surface Loading 

Rate) = 2348 sf

Maximum Diameter = (2) (SQRT (Surface Area / PI) = 55 ft

Required Minimum Surface Area per Thickener = 

(Solids Loading in lb/sf) / Number of Thickeners / (Max Surface Loading 

Rate) = 1174 sf

Minimum Diameter = (2) (SQRT (Surface Area / PI) = 39 ft

Manufacturer:

Required Surface Area per Thickener = (Solids Loading) / Number of Thickeners / (Solids Loading Rate) = 1342

Required Diameter = (2) (SQRT (Surface Area / PI) = 41 ft

Selected:

Selected Diameter = 30 ft

Surface Loading Rate = (Solids Loading in gpd)/ Number of Thickeners / (Surface Area) = 53 gpd/sf

Meets TCEQ Requirements = WARNING

*To meet the manufacturer and Metcalf and Eddy's recommended solids loading rate, the surface loading rate falls below the TCEQ range of 400 to 800 gallons per day.

Solids Loading Rate = (Solids Loading in lb/d) / Number of Thickeners / (Surface Area) = 7 lb/sf-d

Meets Metcalf and Eddy Requirements = OK

Required Volume per Thickener = (Desired Retention Time) (Solids Loading) / (Number of Thickeners) = 37,536 gal

Required Depth of Thickener = (Required Volume in cf) / (Surface Area) = 7 ft

Selected Depth of Thickener = 10 ft

Provided Volume per Thickener = (Surface Area) (Depth) = 52,873 gal

Thickener Underflow Rate = (WAS Flow Rate) (WAS Solids Conc) / (Thickened Solids Conc) = 45,043 gpd

Final Dimensions = 30' Diameter x 10' Deep

Aerobic Sludge Digestion

E Travis WWTP Design Calculations (Final).xlsx Page 35 1/10/2025



Number of Digester Basins = 4 TCEQ Criteria*

Depth of Digester = 16 ft Min. Sludge Retention Time (d) = 40

Thickener Underflow Rate = 45,043 gpd Max. Solids Concentration used to Calc Total Detention Time (%) = 2%

Volatile Solids = 11,049 lb/day Min. Volatile Solids Loading Rate (lbs/1000 cf-d) = 100

Max. Volatile Solids Loading Rate (lbs/1000 cf-d) = 200

*All pertinent requirements listed in TCEQ Rule 217.249 (t) will be followed during the determination of the final design calculations.

Total Required Digester Volume = (Min. SRT) (Thickener Underflow Rate) = 1,801,728 gal

 = 240,873 cf

Required Surface Area of Each Digester = (Total Required Digester Volume) / (Depth) (Number of Digester Basins) = 3,764 sf

Required Digester Diameter = (2) (SQRT (Surface Area / PI) = 69 ft

Selected Digester Diameter = 70 ft

Total Provided Volume = ((PI) (Depth) ((Selected Diameter) / 2)^2) (Number of Digester Basins) = 246,301 cf

 = 1,842,330 gal

Volatile Solids Loading Rate = 45 lbs/1000 cf-d

Meets TCEQ Requirements = WARNING

*To meet the minimum required time for SRT, the organic loading rate falls below the TCEQ range of 100 to 200 lbs of volatile solids per 1,000 cubic feet per day.

Final Dimensions = 70' Diameter x 16' Deep

E Travis WWTP Design Calculations (Final).xlsx Page 36 1/10/2025



Average Design Flow = 6.0 MGD

Average Design Flow = 22,727 m
3
/ day

Influent BOD5 = 300 mg/l

Influent TSS = 270 mg/l

Aeration Basin Sizing: 

θ´c Solids Retention Time for Nitrification Combined System = 9.3 days

Heterotroph Yield = 0.4 g VSS / g COD

Inf COD = 480 g COD/ m
3

Eff COD = 2 g COD/ m
3

Heterotroph Decay Rate = 0.12 /day

Non-Degradable Heterotroph Fraction = 0.2 gVSS/gVSS

Fraction Influent Inert Biomass = 0.2 gVSS/gVSS

Assumed VSS / TSS Ratio = 0.7 g VSS / g TSS

Assumed MLVSS = 3,600 g VSS/ m
3

COD / VSS Ratio = 1.42 g COD / g VSS

VSS / N Ratio = 0.12 g VSS / g N

Influent TKN = 78.6 g N/ m
3

Eff Soluble N = 7 g N/ m
3

Nitrifier Yield = 0.12 g VSS / g N

Nitrifier Decay Rate = 0.08 /day

Non-Degradable Nitrifier Fraction = 0.2 gVSS/gVSS

Ratio of O2/NO3-N Produced = 4.57 gO2/gNO3-N

Production of Active Heterotrophic Biomass = (Flow)(Yield)((Inf COD) - (Eff COD))/(1+(Decay Rate)(Solids Retention Time)) = 2.05E+06 gVSS/day

Prod Non-Deg Heterotrophic Biomass = (Prod of Active Heterotrophic Biomass)(Non-Degradable Fraction)(Decay Rate)(Solids Retention Time) = 4.58E+05 gVSS/day

Prod of Non-Inert Heterotrophic Biomass = P(Active Heterotrophic Biomass) + P(Non-Degradable Heterotrophic Biomass) = 2.51E+06 gVSS/day

Estimated Production of NO3-N = TKN - Eff Soluble N - ((Ratio of VSS/N)Production Non-Inert Hetrotrophic Biomass/Flow) = 58.3 gNO3-N/m
3

Estimated Production of Active Nitrifier Biomass = (Flow)(Yield)(Estimated Production of NO3-N)/(1+(Decay Rate)(Solids Retention Time)) = 9.12E+04 gVSS/day

Estimated Production of Non-Deg Nitrifier Biomass = Fraction) = 1.36E+04 gVSS/day

Prod of Non-Inert Heterotrophic and Nitrifier Biomass = 

P(Active Heterotrophic Biomass) + P(Non-Degradable Heterotrophic Biomass) + P(Active Nitrifier 

Biomass) + P(Non-Deg Nitrifiers) = 2.62E+06 gVSS/day

Re-estimated Production of NO3-N = TKN - Eff Soluble N - ((Ratio of VSS/N)Production Non-Inert Hetrotrophic and Nitrifier Biomass/Flow) = 57.8 gNO3-N/m
3

% Difference to Estimate = (Re-estimated Production of NO3-N / Estimated Production of NO3-N) = 99%

Less than 5% Difference = OK

Production of Active Nitrifier Biomass = (Flow)(Yield)(Production of NO3-N)/(1+(Decay Rate)(Solids Retention Time)) = 9.03E+04 gVSS/day

Production of Non-Deg Nitrifier Biomass = (Production of Active Nitrifier Biomass)(Decay Rate)(Solids Retention Time)(Non-Deg Fraction) = 1.34E+04 gVSS/day

Prod of Inert Biomass = (Flow)(Influent Inert Solids) = 8.59E+05 gVSS/day

Production of Total Biomass = 

P(Active Heterotrophic Biomass) + P(Non-Degradable Heterotrophic Biomass) + P(Active Nitrifier 

Biomass) + P(Non-Deg Nitrifiers) + P(Inert Biomass) = 3.47E+06 gVSS/day

Required Aeration Volume = (Production of Total Biomass)(Solids Retention Time) / (MLVSS) = 8,976.65      m
3

Required Aeration Volume =  = 2,369,836 gal

Aeration Volume met by using TCEQ Organic Loading Rate Calculation = OK

Attachment T.7b) Ultimate Phase - A2/O Sizing



Oxygen Required for Heterotophs = ((Flow)(Inf - Eff COD)) - ((Ratio of COD/VSS)(Production of Active & Non-Deg Biomass)) = 7.30E+06 gO2/day

Oxygen Required for Nitrifiers = (Flow)(NO3-N Produced)(Ratio of O2/NO3-N Produced) = 6.00E+06 gO2/day

Total Oxygen Required = Oxygen Required for Heterotrophs + Oxygen Required for Nitrifiers = 1.33E+07 gO2/day

Oxygen Required =  = 29,311 lbO2/day

Clarifier Flow Rate Calculations: 

Assumed Effluent VSS = 10 g VSS/ m
3

WAS and RAS VSS = 12,000 g VSS/ m
3

Effluent Flow Rate = ((Total Production of Biomass - Influent Flow) Waste VSS) / (Effluent VSS - Waste VSS) = 22,456 m
3
/d

Effluent Flow Rate =  = 5.93 MGD

Waste Flow Rate = Influent Flow - Effluent Flow = 271 m
3
/d

Waste Flow Rate =  = 0.0715 MGD

Return Flow Rate = ((Waste Flow)(Waste VSS) - (Influent Flow)(MLVSS) / (MLVSS - Return VSS) = 9,353 m
3
/d

 = 2.4693 MGD

RAS Return Ratio = (Return Flow Rate / Influent Flow Rate) = 0.41

Metcalf and Eddy Suggested Range = 0.25 - 1.00

Anoxic Basin Sizing: 

Assumed Effluent NO3-N = 12 gNO3-N/m
3

Heterotroph Yield (Anoxic) = 0.4 g VSS / g COD

Heterotroph Decay Rate (Anoxic) = 0.05 /day

Internal Recycle Ratio = (NO3-N)Produced / (NO3-N)Eff - 1 - R = 3.4

Metcalf and Eddy Suggested Range = 1.0 - 4.0 OK

Internal Recycle Flow Rate = Internal Recycle Ratio / Influent Flow Rate = 0.57 MGD

Internal Recycle Flow Rate =  = 2,147 m
3
/d

Required (NO3-N) Removal = (QR+QIR)(Effluent NO3-N) = 1.04E+06 gNO3-N/d

XaOC = (SRT/HRT) ((Yield (Inf COD - Eff COD))/(1+ (Decay Rate)(SRT))) = 12292 gVSS/m
3

rbCOD/COD =  = 0.3

Food to Microorganism Ratio = (Influent Flow)(Influent COD Conc) / (Anoxic Volume)(XaOC) = 0.40

 Anoxic Volume = 25% (Aerobic Volume) = 2,244 m
3

Anoxic Volume =  = 592,459 gal

Specific Denitrification Rate (SDNR) = From Figure 8-31 from Metcalf and Eddy = 0.07 gNO3-N/gVSS-d

Predicted NO3-N Removal = (Anoxic Volume)(XaOC)(SDNR) = 1.93E+06 gNO3-N/d

% Difference = (Predicted NO3-N Removal) / (Required NO3-N Removal) = 186%

> 110% = OK

Anoxic Volume Met by using 2.5 hr Retention Time Calculation = OK



Anaerobic Basin F/M Calculations: 

Heterotroph Yield (Anaerobic) = 0.2 g VSS / g COD

Heterotroph Decay Rate (Anaerobic) = 0.04 /day

Anaerobic Volume = Calculated in Attachment 7a Using 1.5 hour retention time  2175 m
3

XaOC = (SRT/HRT) ((Yield (Inf COD))/(1+ (Decay Rate)(SRT))) = 6801 gVSS/m
3

Food to Microorganism Ratio = (Influent Flow)(Influent COD Conc) / (Anoxic Volume)(XaOC) = 1.04



Entered: Calculated:

Flow = 3.00 MGD TSS = 284 mg/l

COD = 575 mg/l Projected TSS = 270 mg/l

TKN = 78.6 mg/l Check = 5%

TP = 8.0 mg/l OK

NH3-N = 55 mg/l

Nitrite = 0.5 mg/l CBOD5 = 299.9 mg/l

Nitrate = 0.5 mg/l Projected CBOD5 = 300 mg/l

Ortho-Phosphate = 6.4 mg/l Check = 0%

Stored Poly-P = 0 mg/l OK

Quantity = 1 Quantity = 4

Volume = 50,266 gal Volume = 143,616 gal

Tank Depth = 16 ft Tank Depth = 16 ft

Quantity = 4

Quantity = 4 Volume = 1,148,928 gal

Volume = 305,184 gal Tank Depth = 16 ft

Tank Depth = 16 ft IR Recycle Flow = 5.63 MGD

DO Setpoint = 3.00

Attachment T.7c) GPS-x Modeling Inputs and Results - Ultimate Phase 

Model Layout

Model Inputs

Raw Influent Characteristics:

Anaerobic Basins:

Anoxic Basins:

Aeration Basins:

Rapid Mix Basin:



Quantity = 4 Backwash Rate = 0.02

Surface Area = 5,675 sf

Tank Depth = 16.0 ft

Feed Point = 4.0 ft

RAS Flow = 0.80 MGD

WAS Flow = 0.080 MGD

Quantity = 2 Quantity = 4

Surface Area = 707 sf Volume = 460,583 gal

Depth = 10 ft Depth = 16 ft

Underflow = 0.0450 MGD

Removal Efficiency = 0.9

Underflow Solids = 25,000 mg/l

Removal Efficiency = 0.95

Effluent

Flow MGD(US) 6.00

TSS mg/L 2.34

VSS mg/L 1.49

cBOD5 mg/L 2.48

COD mg/L 33.25

Ammonia N mgN/L 0.46

Nitrite N mgN/L 0.40

Nitrate N mgN/L 18.07

TKN mgN/L 2.75

TN mgN/L 21.22

Soluble PO4-P mgP/L 0.27

TP mgP/L 0.67

Total Alkalinity mgCaCO3/L 50.33

pH - 7.00

DO mgO2/L 3.00

Model Results

Filters:

Gravity Thickeners: Aerobic Digesters:

Dewatering Screw Press:

Secondary Clarifiers:



 

 

 

 

 

 

 

ATTACHMENT T.8 

 

  



1

BU
FF

ER
 Z

O
N

E 
M

AP

APPLICANT PROPERTY BOUNDARY

TREATMENT UNIT BOUNDARY

100 YR FLOODPLAIN

AutoCAD SHX Text
SCALE: 1"=300'

AutoCAD SHX Text
16619

AutoCAD SHX Text
1/10/25

AutoCAD SHX Text
PROJECT NUMBER

AutoCAD SHX Text
DATE

AutoCAD SHX Text
SHEET NUMBER

AutoCAD SHX Text
EAST TRAVIS REGIONAL WASTEWATER TREATMENT PLANT PERMIT



 

 

 

 

 

 

 

ATTACHMENT T.9 

 

  





 

 

 

 

 

 

 

ATTACHMENT T.10 

 

  



Owner: RM 2243 WWTP

Plant Phase: Phase 1

Plant Capacity: 1,500,000 gpd (Ph 1)

Design Parameters

Plant Influent BOD5 Loading = 3,753 lb/day

Plant Influent TSS Loading = 3,378 lb/day

Sludge Production = 0.65 lb sludge/lb BOD5

Sludge Production = 0.30 lb sludge/lb TSS

Waste Sludge = 3,453 lb/day

Volatile Fraction = 0.80 est.

Volatile Solids = WAS = 2,762 lb/day

Volatile Solids Reduction = 0.40

Volatile Solids Reduced = 1,105 lb/day

Digested Sludge = 2,348 lb/day

CBOD5 Removal

Influent Concentration = 300 mg/l

Effluent Concentration = 5 mg/l

Net Removal = 295 mg/l

Solids Generation

100% Flow 75% Flow 50% Flow 25% Flow

Pounds of Dry Sludge Produced = 2,348 1,761 1,174 587

Pounds of Wet Sludge Produced = 156,525 117,394 78,263 39,131

Volume of Wet Sludge Produced (gpd) = 18,768 14,076 9,384 4,692

Assumes:

Percent Solids = 1.50%

Attachment T.10a) Sludge Management Plan Phase 1



Owner: RM 2243 WWTP

Plant Phase: Phase 2

Plant Capacity: 3,000,000 gpd (Ph 1)

Design Parameters

Plant Influent BOD5 Loading = 7,506 lb/day

Plant Influent TSS Loading = 6,755 lb/day

Sludge Production = 0.65 lb sludge/lb BOD5

Sludge Production = 0.30 lb sludge/lb TSS

Waste Sludge = 6,906 lb/day

Volatile Fraction = 0.80 est.

Volatile Solids = WAS = 5,524 lb/day

Volatile Solids Reduction = 0.40

Volatile Solids Reduced = 2,210 lb/day

Digested Sludge = 4,696 lb/day

CBOD5 Removal

Influent Concentration = 300 mg/l

Effluent Concentration = 5 mg/l

Net Removal = 295 mg/l

Solids Generation

100% Flow 75% Flow 50% Flow 25% Flow

Pounds of Dry Sludge Produced = 4,696 3,522 2,348 1,174

Pounds of Wet Sludge Produced = 313,050 234,788 156,525 78,263

Volume of Wet Sludge Produced (gpd) = 37,536 28,152 18,768 9,384

Assumes:

Percent Solids = 1.50%

Attachment T.10b) Sludge Management Plan Phase 2



Owner: RM 2243 WWTP

Plant Phase: Ultimate

Plant Capacity: 6,000,000 gpd (Ph 1)

Design Parameters

Plant Influent BOD5 Loading = 15,012 lb/day

Plant Influent TSS Loading = 13,511 lb/day

Sludge Production = 0.65 lb sludge/lb BOD5

Sludge Production = 0.30 lb sludge/lb TSS

Waste Sludge = 13,811 lb/day

Volatile Fraction = 0.80 est.

Volatile Solids = WAS = 11,049 lb/day

Volatile Solids Reduction = 0.40

Volatile Solids Reduced = 4,420 lb/day

Digested Sludge = 9,392 lb/day

CBOD5 Removal

Influent Concentration = 300 mg/l

Effluent Concentration = 5 mg/l

Net Removal = 295 mg/l

Solids Generation

100% Flow 75% Flow 50% Flow 25% Flow

Pounds of Dry Sludge Produced = 9,392 7,044 4,696 2,348

Pounds of Wet Sludge Produced = 626,100 469,575 313,050 156,525

Volume of Wet Sludge Produced (gpd) = 75,072 56,304 37,536 18,768

Assumes:

Percent Solids = 1.50%

Attachment T.10c) Sludge Management Plan Ultimate Phase



 

 

 

 

 

 

 

ATTACHMENT T.11 

 

  



1

Andrea Mendoza

From: Andrea Mendoza

Sent: Thursday, October 17, 2024 4:06 PM

To: James Michalk; Mike Lindner; Peter Schaefer

Cc: Jose Castillo

Subject: RE: Inquiry Regarding the Segment Class of Stream 1434D

Ok, will do. 

 

Thanks! 

 

Andrea Mendoza Staff AES | Water Environment Group 

d 737.247.7539 

 

From: James Michalk <james.michalk@tceq.texas.gov>  

Sent: Thursday, October 17, 2024 4:05 PM 

To: Andrea Mendoza <amendoza@gbateam.com>; Mike Lindner <Mike.Lindner@tceq.texas.gov>; Peter Schaefer 

<peter.schaefer@tceq.texas.gov> 

Cc: Jose Castillo <jcastillo@gbateam.com> 

Subject: RE: Inquiry Regarding the Segment Class of Stream 1434D 

 
CAUTION: This email originated from outside the organization. Do not click or open attachments unless you 

recognize the sender and know the content is safe.  

Please complete the worksheets but you don’t need to collect stream transect data. 

  

Thank you, 

  

Jim Michalk 

Water Quality Assessment Team 

  

From: Andrea Mendoza <amendoza@gbateam.com>  

Sent: Thursday, October 17, 2024 4:01 PM 

To: James Michalk <james.michalk@tceq.texas.gov>; Mike Lindner <Mike.Lindner@tceq.texas.gov>; Peter Schaefer 

<peter.schaefer@tceq.texas.gov> 

Cc: Jose Castillo <jcastillo@gbateam.com> 

Subject: RE: Inquiry Regarding the Segment Class of Stream 1434D 

  

Hello, 

  

I wanted to follow up on my previous email regarding whether we should proceed with completing Worksheets 2.0 